
Western University Western University 

Scholarship@Western Scholarship@Western 

Electronic Thesis and Dissertation Repository 

1-26-2023 10:15 AM 

Modeling and multi-objective optimization of wastewater Modeling and multi-objective optimization of wastewater 

treatment process treatment process 

Navneet Kaur, The University of Western Ontario 

Supervisor: Ray, Ajay, The University of Western Ontario 

A thesis submitted in partial fulfillment of the requirements for the Doctor of Philosophy degree 

in Chemical and Biochemical Engineering 

© Navneet Kaur 2023 

Follow this and additional works at: https://ir.lib.uwo.ca/etd 

 Part of the Chemical Engineering Commons 

Recommended Citation Recommended Citation 
[...]
2004). The high cost involved in the operation of wastewater treatment facilities has led to the use 

of simulation models to optimize the performance. Accurate prediction of water quality will 

provide knowledge for intelligent decision-making regarding ecological conservation. Moreover, 

the early prediction will ensure the smooth operation of the treatment plant. 

Global growth of population and industrial development has led to an increase in daily water 

consumption. Wastewater treatment plants are energy intensive. For instance, higher biochemical 

oxygen demand (BOD) concentration requires longer aeration. Therefore, for managing 

wastewater treatment plants and maintaining effluent quality prediction of influent flow is 

suggested. Forecasting of influent flow is useful in the optimum operation of wastewater devices 

and pumps. The influent flow rate estimated by plant operators based on experience and weather 

forecast is not accurate. Knowing the amount of influent flow a few hours or even days ahead can 

reduce the impact of diurnal flow.  

Influent flow rate is a combination of the contribution of households, industry, rainfall, and 

infiltration. Rainfall contributes to the total flow rate in two ways: 1. Major portion of rainfall is 

directly transported to the sewer 2. Rainfall on permeable surfaces will influence groundwater 

level. The cold and warm season modifies the amount of infiltration therefore a seasonal correction 

factor will be combined with the rainfall falling on permeable surfaces. The net contribution of 

infiltration will be combined with the overall flow rate resulting from households, industry and 

flow contribution from rainfall on impermeable surfaces (Flores-Alsina et al., 2011). During the 

cold season, the groundwater level is high resulting in high infiltration into the sewer system. 

Various approaches for generating influent data are phenomenological models, models based on 

harmonic functions, and data-driven methods based on creating databases with monitoring and 

experimental data. Phenomenological models are detailed influent models, that give a 

phenomenological representation of dynamics of WWTP influent, including weekend, seasonal 



 

 

20 

 

and holiday variations. Phenomenological approach was applied for the generation of dynamic 

influent flow rate (Gernaey et al., 2005). Despite being a promising model cannot reproduce the 

dynamics in WWTP during wet weather due to poor representation of the buildup and wash-off of 

pollutants (Martin & Vanrolleghem, 2014). Models based on harmonic functions are well suited 

for dry weather conditions and less for wet weather flow(WWF) situations (Martin & 

Vanrolleghem, 2014).  

2.3 Data mining 

Data mining is a promising approach for building prediction models. As this method does not 

require a physical understanding of the system to be modelled. In the past several techniques have 

been applied to predict influent flow which includes the time series model. Time series models are 

categorized into two types: statistical methods, e.g., Autoregression, Moving Average, 

Autoregressive moving average (ARMA), and Autoregressive integrated moving average. The 

second type includes AI methods such as support vector machine (SVM), artificial neural 

networks, etc. Autoregressive Integrated moving average (ARIMA) is a statistical analysis model 

that uses time series data to better understand the data set and predict future trends. Influent flow 

was forecasted using AIRMA (Boyd et al., 2019). RMSE, MAPE and R-squared were used to 

analyze the results. The results from this study were found to be acceptable in predicting influent 

flow, though it was suggested that hybrid models can be used to improve the accuracy of results. 

Four data mining methods namely Random forests (RF), support vector machines (SVM), Kernel 

regression(K) and k-nearest neighbor(k-NN) were applied to predict the inflow of wastewater into 

the Rzeszow city plant (Szelag et al., 2017). A k-NN algorithm was used to predict influent flow 

rate, chemical oxygen demand (COD), suspended solid (SS), total nitrogen(TN) and total 

phosphorus(TP) (Kim et al., 2016). In another study ARIMA, NAR, and SVM were used to predict 

the inflow of sewage treatment plants (Ansari et al., 2018).  

2.3.1 Applications of ANN 

Traditional methods of modelling require rate constants of various physical, chemical and 

biological processes, which depend largely on space and time (Emamgholizadeh et al., 2014). In 

recent years several pieces of research have been conducted on forecasting water quality using 

non-linear models such as artificial neural network, and adaptive neuro-fuzzy inference systems. 



 

 

21 

 

The ANN model was used to compute COD and BOD levels in the Gomti river, India (Singh et 

al., 2009). It was successfully demonstrated in a research that ANN can predict influent water 

quality parameters with a correlation coefficient between observed and predicted output values 

reaching up to 0.93 (Aminabad et al., 2014). Statistical-based water quality models assume a linear 

relationship between input and output. ANN works well when the diversity of data is large and the 

relationship between variables is not clearly understood or is difficult to describe with conventional 

approaches (Singh et al., 2009). A NN based model was developed for predicting WWTP 

performance (Hamed et al., 2004). In one study a MLP based model was selected to build a 

prediction model of influent flow rate (Wei et al., 2013). The model was able to predict influent 

flow rate up to 180 min ahead, however, MAE and MSE increased with a longer time horizon. To 

overcome this problem one study proposed a dynamic neural network(DNN) with an online 

corrector (Wei & Kusiak, 2015). This method was able to provide good prediction up to 300 min 

ahead with 85% accuracy. 

Sewers are prone to corrosion due to the production of hydrogen sulfide generated in sewage under 

anaerobic conditions (Jiang et al., 2009). To minimize the formation of hydrogen sulfide, 

chemicals such as oxygen, nitrate, magnesium hydroxide and iron salts are added. The main dosing 

strategies commonly used are (1) constant dosing: In this, the dosing rate is maintained at a 

constant value without considering variations of the wastewater characteristics. (2) flow-passed 

dosing: the chemical dosing rate is proportional to the sewage flow rate. (3) profiled dosing: dosing 

rate is according to a predefined profile. Real-time prediction of sewage flow is necessary for 

optimal addition of chemicals (Li et al., 2019) 

An autoregressive moving average was developed for real-time prediction of future flow in sewers 

(Chen et al., 2014). The model was able to predict future flow rates with good accuracy under 

different weather conditions. However, the prediction accuracy for wet weather conditions was 

lower as compared to dry weather conditions. The autoregressive with exogenous inputs (ARX) 

model had better prediction accuracy as compared to the autoregressive model for real-time 

prediction of sewage flow (Li et al., 2019). Generally, models do not consider the additional flow 

to sanitary systems during rainfall. Due to this additional flow error between the predicted and 

actual flow occurs. Models based on hydrology require detailed knowledge of the system and rely 

on a large number of parameters, which are difficult to determine (El-Din & Smith, 2002). In this 



 

 

22 

 

research, the ANN model will be used to make a long-term prediction of the wastewater inflow 

rate to the plant. 

2.4 Summary 

Wastewater treatment is a complex system, and it is difficult to explore various design ideas on a 

pilot plant. Modeling helps in understanding how a system would behave in various conditions 

without experimentation. A WWTP model is a representation of physical and chemical processes 

involved in the purification of wastewater. This chapter presents the work of researchers in the 

area of modeling and simulation of wastewater treatment. Most of the work done in the past 

employs first principle methods to model the treatment plant and not much work has been done 

which utilizes machine learning and black-box modeling. WWTPs exhibit non-linear behaviour 

and therefore becomes difficult to describe with first principle methods. In my research work, a 

black-box modeling approach has been employed to model WWTP and predict the performance 

of the plant. This type of modeling is based on the input-output behaviour of the process in contrast 

to physical modeling which is time-consuming.  

 

 

 

 

 

 

 

 



 

 

23 

 

Chapter 3 

3 Description of plant and statistical analysis 

3.1 Introduction 

The operators of wastewater treatment plants are constantly facing challenges due to stricter 

regulations and aging infrastructure. To address the increasing environmental issues WWTPs 

should be operated properly, and effluent quality should be continuously monitored. Data 

generated from wastewater treatment plants(WWTPs) can be utilized to improve the quality of 

effluent discharge. The risk involved in proper management of the system can be reduced by data 

analysis and constant monitoring of the plant. Analysing historical and real-time data can help in 

better management and decision-making of the plant.  

3.2 Description of plant 

Adelaide WWTP is located at 1157 Adelaide Street North and treats about 15% of the total 

wastewater produced in London. The plant capacity of Adelaide WWTP is 36,650 cubic metres 

per day and the approved peak flow rate is 59,000 m3/d. The wastewater enters the treatment plant 

through screens where grit removal takes place in a vortex-type grit removal chamber. After 

preliminary treatment wastewater enters primary treatment tanks (clarifiers). Solids are removed 

in the primary clarifier this process is also called primary settling. The treated water flows to 

aeration tanks for secondary treatment. Air is pumped into the aeration tanks to provide oxygen 

for the bacteria to grow. Secondary treatment involves the conversion of organic compounds into 

carbon dioxide and water. The treated wastewater is then pumped to secondary settling tanks to 

allow solids to settle down. These solids are called activated sludge and mostly consist of active 

bacteria. A portion of this activated sludge is returned to the aeration tanks, and this is termed as 

returned activated sludge. 

The purpose of tertiary treatment is to improve the quality of wastewater before discharging it into 

the environment. As water passes through the UV unit, an ultraviolet range of light inactivates 

harmful bacteria, particularly E.coli. After proper treatment of wastewater, it is important to test 

the quality of effluent in terms of dissolved oxygen, pH level, suspended solids, total phosphorous 

and ammonia.  



 

 

24 

 

 

 

 

 

 

 

 

 

  

 

Contamination of freshwater sources by nutrients induces excessive growth of algae and reduces 

oxygen levels in the water. This lack of oxygen also known as eutrophication suffocates plants and 

animals and can create dead zones. Major nutrients that contribute to algal bloom are carbon, 

nitrogen, and phosphorus. Excess nutrient concentration in water bodies can lead to depletion of 

oxygen thereby making it inhospitable for aquatic life.  

The main source of nitrogen in water are fertilizers that contain ammonia, ammonium, urea, nitrate, 

and amines. Phosphorous is a natural component of biological tissue. Detergents and personal care 

products are also major contributors to phosphorus in wastewater. Ammonia is commonly used in 

various cleaning solutions, and fertilizers and is also a component of human and animal waste. A 

high concentration of ammonia in freshwater bodies can lead to algal bloom. Conversion of 

ammonia to nitrate in the presence of bacteria causes depletion of dissolved oxygen levels in the 

water. 

 

 

Preliminary 

treatment 

Primary 

settling 

tank 

Aeration 

tanks 
Secondary 

settling 

tank 

Digesters 
Sludge 

thickeners 

Figure 3.1 Schematic diagram of WWTP 



 

 

25 

 

Measurement of water quality Indicator 

Biochemical oxygen demand(BOD) 

BOD indirectly measures the amount of organic matter contained in a water sample. It is a measure 

of the amount of oxygen consumed by heterotrophic bacteria for the oxidation of organic matter. 

𝑜𝑟𝑔𝑎𝑛𝑖𝑐 𝑚𝑎𝑡𝑡𝑒𝑟 + 𝑚𝑖𝑐𝑟𝑜𝑜𝑟𝑔. + 𝑂2  + 𝑛𝑢𝑡𝑟𝑖𝑒𝑛𝑡𝑠 →  𝐶𝑂2 ↑  + 𝐻2𝑂 + 𝑚𝑖𝑐𝑟𝑜𝑜𝑟𝑔.  

Hence, BOD is expressed in mg O2/L and the higher the amount of organic matter in wastewater 

the higher the BOD value. BOD measures the aerobic degradation of organic matter and chemical 

oxidation of inorganic matter. It is measured by comparing the dissolved oxygen concentration 

before and after a 5-day incubation period.  The test method uses 5 days incubation period because 

after 5 days most of the organic matter degrades. The test sample is continuously agitated in the 

absence of light and a sensor measures the decline in pressure caused by the consumption of 

oxygen. 

Table 3-1:BOD values 

BOD level in mg/L Water quality 

1-2 Very Good: Not much organic matter is 

present 

3-5 Fair: Moderately Clean 

6-9 Poor: Somewhat Polluted 

100 or more Very Poor: Polluted  

Suspended Solids(SS) 

Suspended solids in water are due to fine particles of soil or organic material such as algae. 

Suspended solids are visible if they are present in substantial quantities. When the concentration 

of suspended solids exceeds a certain limit, can be harmful to the aquatic organisms. A high 



 

 

26 

 

concentration of suspended solids can block light from reaching submerged vegetation. As the 

amount of light passing through the water is reduced, photosynthesis slows down and causes less 

dissolved oxygen to be released into the water by plants. A higher concentration of suspended 

solids can also cause an increase in surface temperature because suspended solids absorb heat from 

the sunlight. This can cause dissolved oxygen levels to fall even further because warmer waters 

hold less dissolved oxygen.  

The concentration of suspended solids is measured in laboratories by filtering a known volume of 

sample, the filter will capture the suspended solids and let the water pass through. Then, the filter 

is dried in an oven to remove the moisture. The weight of the suspended solids is evaluated by 

calculating the difference in the weight of the filter with suspended solids and the weight of the 

filter.  

𝑆𝑆 (
𝑚𝑔

𝐿
) = (𝑊𝑓𝑠𝑠 − 𝑊𝑓)/𝑉𝑠 

Where: 

Wfss:-weight of the filter with suspended solids after drying in mg 

Wf:- the weight of filter in mg 

Vs:- Volume of sample in L 

Suspended solids in a sample affect the light scattering properties of the sample. The light 

scattering is proportional to the concentration of suspended solids in the sample. Installing a sensor 

that measures the concentration of suspended solids can give instantaneous information about the 

sample at that location, unlike the above method which takes around 2 hours to complete. Online 

measurement is a continuous method of monitoring the quality of the sample. Suspended solids 

sensors are calibrated in unit’s mg/L and diatomaceous earth(DE), primarily composed of silicon 

dioxide is used as a standard for turbidity calibrations. 

 

 



 

 

27 

 

Ammonia 

Ammonia is a critical nutrient in wastewater that causes water pollution. This is an essential 

nutrient that is consumed by bacteria to break down organic compounds. Insufficient availability 

of ammonia will cause production of excessive filaments and hence will interfere with the 

compaction of sludge. Presence of nutrients is important for removal of BOD and deficiency of 

nutrients will make it difficult for bacteria to grow. Online monitoring of ammonia ensures that 